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Specificabion Contraclor Date of Issue
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D Teorsiks Test Chemical Composiion(3a) G SR
Hzhuls HEuE w 4:x10000 5% 100,000
N =
0 Mol Podueibo |5 wp | 15 | o [we|m | wm|w|alc|s|m|le|s|oln|a|m|lw|n|v]|S
Me | &
(Nfmai) (%) (96) (%6) m q 3 3 4 4 2 2 3 2 3 3 3 3
G006 1 924 R21131 FBAG154805 T|4amB| 6053 21 U L |1,656] 345 | 1,350 130 | 27 3 10 | 93 0 18 2 17 | 43
P |1.703| 360 [1.359| 123 | 26 3 10 | 96 0 19 2 17 | 40
[ERER] ! o924 R21131 FBGG151906 T|471.8|6053 21 u L [1,656] 345 | 1,350 130 | 27 3 10 | 93 a 18 2 17 | 43
P [1,703] 360 [1.359| 123 | 26 3 10 | 96 6] 19 2 17 | 10
T 02 % 2438 % (0 1 a24 R21131 FEGG154907 T| 4718|0053 21 u L [1.656] 345 |1.350| 130 | 27 3 10 | 93 0 18 2 17 | 43
P |1,703| 3060 |1,350| 123 | 26 3 10 | 96 Q 19 2 17 | 40
Ty OO0 1 824 R21131 FEGG155001 T14718[6053] 21 u L | 1,656 345 | 1,350 130 | 27 3 10 | 93 0 18 2 17143
P |1,703| 360 | 1353 123 | 26 3 10 | 96 0 19 2 17 | 40
7. 1 924 R21131 FBEG6155002 T]4M18|6053] 21 u L | 1,656 345 | 1,350 130 | 27 3 0] 93 Q 18 2 17 | 43
P |1,703) 360 |1359 123 26 | 3 [ 10 ) 96 | O | 19| 2 | 17 | 40
7. | 924 R21131 FBERISE003™ | T | 471.8| 6053 21 u L [1,656] 345 [1,350] 130 | 27 3 10 | @3 0 18 2 17 | 43
P11.703] 360 (1359 123 26 | 3 [ 10 ) 9 | O [ 19| 2 | 17| 40
792 % 2438 x 6006 1 924 R21131 FEE6155004- | T | 471.8| 6053 | 21 u L [1,656( 345 [1.350] 130 | 27 3 10 | 93 ] 18 2 17 | 43
P |1,703] 360 1359 123 | 26 3 ]| o0 19 2 17 ] 40
T2 % 2438 % BOOG 1 924 R21131 FESG155005 T1478)60531 21 u L [1.656] 345 [1.350] 130 | 27 3 10 ] 93 0 18 2 17 | 43
P [1,703] 360 1,359 123 | 26 3 0] 9% 0 19 2 17 | 40
) l2, B'Bottom
Gauge length:200mm (Rectangular), YP Mtd @ 2 (0.2% off-set).5 (0.5% underload), U (Upper yield point), L (Lower yield point)
E
w ais (ully f__c.a and fine grained sleel, Basic oxygen process and Vacuum degassing process were applied. » This Mill Test Cerlificale is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEM MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS b -
Chief Of Qualty Assurance Team
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